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1. SAMPLE DESCRIPTION Ff i fifiid:

Sample Name: Portable Power Station Sample Model: | FP600B

FE A TR {45 s e LU R

Manufacturer: Shenzhen Chief Power Electronics Co., LTD

138 P BRI TH LR 7 BR 2 =)

Address of manufacturer:

203-205, 2nd Floor, Building 8, Yungu Phase 2, Pingshan 1st Road,

113 s H Liuxian Avenue, Xili Street, Nanshan District, Shenzhen
ERYIT R L X 78 4 T B AL KB P Ll — B& =4 — 301 8 #k 2 1% 203-205
Factory: Jiangxi Chief Power Technology Co., LTD
T TLVE GO JERH A PR A &
Address of factory: 133 Yishang Avenue, Economic and Technological Development Zones,
T Huh Yichun, Jiangxi Province
L8 HARLG BRI K X B KiE 133 5

Battery Nominal 22.4V Rated Capacity: 25Ah Trademark: /
Voltage: (Built in e A 560Wh RiAT
FEL I B P LUC)
Charge Current: 12A Maximum 12A End Charge 1.25A
L (MPPT Continuous Charge | (\ppT Input) | Current: (Built in

Input) surreqt: b | battery)

B ORHFEE T H LU

Cut-off Voltage: 17.5V Maximum 10A Limited Charge | 55V
# b HE (Built in Continuous (DC Output) | Voltage: (MPPT

battery) Discharge Current: 25 HL R4 H Input)

R ORHFEE TR FL IR
Cells Number: 7 Cell Model: 13117169- Cell Rated 25Ah
A B AN Hh T 25Ah Capacity:
HLEHUE A &

Date of Sample Received: | Jul. 01, 2024

FESFRICH 3 2024 £ 07 H 01 H
Date of Test: Jul. 01, 2024 to Jul. 11, 2024
Fa H 3 2024 £ 07 H 01 HZ 2024 407 H 11 H

Liall

Tested by: é}] g }’%

Checked by: a{; @ % Approved by: _% .3%
% i

Code: AB-AB-131-a
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2. REFERENCE METHOD %% J5 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BeaE GRIEFPRHEFMY  GB 7 &7 1) 38.3 71

3. EQUIPMENT LIST % 7 .

Name of equipment /Model Serial No.
WA RS ETRe)
Altitude Simulation Testing Machine

AU e 2 A s AR A SE-132
BE-DY-125

High Fast Temperature&Humidity Chamber

PR AR A SE-1488
ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

R AR B ER HL SE-439
EV103

Shock Testing Machine

it di & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

e, FEL 0 A SE-4071
KY-CS50

Battery Internal resistance

SR ERTIE7 RIS SE-171
HK3562

Battery squeeze acupuncture test machine

CER e APaa W ) SE-4360
GX-5067-B

Battery Charge And Discharge System

I AT R 5 SE-1507
CT-4002-80V40A-NA

DC Power Supply

JEMTEER) SE-1563
QJ3020E

Electronic loading

BT 03 SE-1560
JT6111

TRUE RMS multimeter

SN ES SE-2010
MS8040

High-precision Electronic Counting Balance

A B TR SE-1483
CHS-D

Data Acquisition/Swith Unit

T T A SE-004
34970A

Code: AB-AB-131-a
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4. ENVIRONMENTAL CONDITIONS OF THE TEST 35414

Temperature: (20+5) °C R.H.: (25~75) %RH
S AH G B
5. TEST ITEM AND CONCLUSION i35 H & 4516
ITEM SAMPLE NUMBER STANDARD CONCLUSION
T H FE g PATARUE ZEie
Altitude simulation = EE 41 LM, b A
EEAE RGN
Thermal test #} it FRUETY (B 7
o B fAEiT 1) 38.3 5
Vibration ¥z B1~B4, B5~B8 A .
ibration JR%/ FriE R
Shock s The sample has
ST/SG/AC.10/11/Rev. passed the items
External short circuit 445 4% 7/Amend1 of UN "Manual of
Tests and
Crush ¥ /& C1~C5, C6~C10 Criteria"
ST/SG/AC.10/11/
Overcharge i & 7 H2 B9~B12, B13~B16 Rev.7/Amendl/Su
i bsection 38.3
Forced discharge & il il F. C11~C20, C21~C30

Notes i :
B1~B4: Batteries at first cycle in fully charged states;
AR 1A TR A 5 4 A IR AR 1) R
B5~B8: Batteries after 25 cycles ending in fully charged states;
NER 25 AN S e 4 e HURES I FL
B9~B12: Batteries at first cycle in fully charged states;
NER 1 AT TR ) 7 4 SRR AR B R i
B13~B16: Batteries after 25 cycles ending in fully charged states;
B 25 AN TR A 1S 57 4 e RIS B Ha
C1~C5: Cells at first cycle at 50% of the design rated capacity;
A LA TR I 50% 8 A e 25 R AS IR H;
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
NER 25 A TR I 50% 8140 e 2 BRAS IR L
C11~C20: Cell batteries at first cycle in fully discharged states;
AR 1 AR A 5 A TECFRR A 1) RS
C21~C30: Cells after 25 cycles ending in fully discharged states.
B 25 AN TR TR 1S 58 I HLIRAS T LA

RZER NI BERAR Code: AB-AB-131-a
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6. TEST METHOD i 572
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where M: is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NI RS B P DA ST I AT ISR T.1 28 T.5. 56 T.6 A1 T.8 M A AR 3 AMaiend ity st el it . 3k
5 T.7 AT DM IR SRS T.1 2 T.5 A R R s ituiAT,  DAGEIIAE 25 70 F e b ed ) P vt o
R BRI T
JRESK(%)= (M1-Mz2)/M1 *100
K My BIREAT RS, M2 2RIEME. WRERAAEE FRIFIEIE, RIPN" TR

BRHR .
Mass M of cell or battery Mass loss limit
OB FLB BT & M Jog A R PR A
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 BB
IR FEEVR FLH N FE TR ) A5 T BT 11.6 TR EEIR B (20°45°C) T AFHE D> 6 /N .
BORESH TSSO, oA, T, okk, JF B R S s it e i g
J B U AS /N T AR AT IX — S BR A FLUR 1) 90%. 75 5% HLE (U BLRANIE F T 52 A BORIRES (1356
O HL .

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 £ 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 Fk

BRI RO S 7 G TR B 45 T 7242°C AR TAFTE D 6 /NI, 1235 R B 5%
T-40+2°C WG AR 6 /N WAt 06 T 2 TR B s RIS 18] (] B 4 30 7. LRR P LA

RZER NI BERAR Code: AB-AB-131-a
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17, 5ER10 IR, BT RK A B E IR IR (2045°C) NAEHL 24 /Nif . ST k7R et AT el
i, R T N i AR T PR B[R] 22 B 12 /N

TR EOAT BTSN, THR. TR, oMLK, HHE R f ol B el 56
J& T B H AR /N T A AT 1 — 08 BT FELR 1) 90%. A % HL R (R SR ANIE FH T 58 A TBOR R AS 1R
O H

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.3 #R3)

AR B [ T IRBNHLF &, H 5 AR A el B AR TE LA e i AL 4Rk 5 . IRB) M
FEIESZPIY, WEUETR N 7 #HZEA 200 525, FERIE] 7 5%, BN 15 ot X IR
SANK LR B RS 2 A A [ B T 12 Wk, R 3 NI, Hdh —ANMRSh A 40 S
HEH.

PEXT AT, SRR R 12 T oA SR st CRASA/ N ), A 12 o8 &
SR CRBS ) A P AN .

PR L AN 7 BRZETTAR, ORIF 1 gn HIBRCKIIR S, EEIIFRILE) 18 #2%. 5Kk
TRERFFAE 0.8 2K (B8 1.6 oK), FRHEINMAR H 2 H KME LA S 8 gn (BIFLI )Y 50 #2%) - ¥
NI FEORFFTE 8 gn B BRI N E) 200 %24 .

SPRB R : N 7 BRZETITAG, REF 1 gn HUBCKIIER S, ELEIPARIA S 18 #i2k. RIS R IRIEIRSF
7£0.8 2K (AT 1.6 2=K) FFHINIR BRI KINERIE S 2 gn (JARLN 25 #%6) « R KhndE
JEIRFRTE 2 gn ELBIAR G I 200 ##2% .

BORESH TSSO A, oMok K, JF B RGO s it e 5 =
AN B 222 7 A7 RS S RIS T % F S AN TAEREAT X — 1B AT HL R 1 90%. A G H 2Lk
ANIE FH T 58 T8 R R A A 100 R ST LS

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

RZER NI BERAR Code: AB-AB-131-a
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Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

N Minimum peak acceleration Pulse duration
Rattery S/ NI RS
150 gn or result of formula
Small batteries /)N Fi it Acceleration(gn)= (100850 j 6 ms
mass *

whichever is smaller
50 gnor result of formula
30000 )
mass *

whichever is smaller
* Mass is expressed in kilograms.

11 ms

Large batteries K%Y fi it Acceleration(gn)= (

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 it

TR R OVRT FEL L FE U ] S QR T AERER L b, SRS A FR b I BT e 3K i .

TN B2 5 KR E 150 gn A FREENT H] 6 ZRP R EsL i phdi. A, KA
D22 52 B KNI FEE 50 gn FHBKMHRFEEI [A] 11 224024 1B sX Pt o

BEAS RS IR 32 2 1E 5Lty U RTINS B2 B kT R b B B S5 /N TR b )k Rp 22 1Ry 6
=, SFRBL A R RESI TR 11 =R, LA R T 5608 1 B M PR 3 f K sk %

T HRS B I ZIAE = A A0 L2 B PSS B b 22 56 T A 1 TEAR 7 252 = ikdy, BB E B
Worm&sz =, BILE% 18 kb,

BORESHEMICEN . o, TR, oMok, IF BAaAN 0 O s it e 1A 5
J BT U AS /N T AR AT IX — B AT FLUR ¥ 90% . 75 S HL R HBLRANIE F T 52 A BORIRES 156 H
O .

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 A %
RZER NI BERAR
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XA R B, S — B ZEI a3 M eIl 2R Rl R AR B85 S A 8 U P
57+4°C, X B [A] AR T F A B R A RN T, R T3 AN RRER I 8] RN PAVEA A 3% . 48
IRIEATIXANPPAG /N R R B P 1 2 i ) N 2 /D RF 82 6 /NN, KR L R i Lt 1 2 e ] R 5 2D
Frek 12 /M. AR5, HSEUHLIBAE 57+4°C T 4522 S B N T 0.1 BRIB RIS 26 1F

X —FE R SR A AR HLE B FIB AN SRR FE [T B 57+4°C JEHFLk A/ 1 /N, BfE R AR L T
A P PR 6 T WL B e v R IR — 20 2 — FF ORISR T i 2

LB AN P 7 B 23 A0 2 TR IR

EORAGAMH AR A 170°C,  JFHARKGERE L5 )5 6 A TCHE, ok
. Tiltk.

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 £ 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 = 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/

ity GEHTEAANT 18 ZAKMEFIE L)

B RS B B RSB E TR G R T L, — AR 316 ZUANGHANEERIE IR 0, SRR EAR
15.8+ 0.1 2K, KR/ 6 HK, sHSHRKmINE, M oFHZKE. B3 9.1+ 0.1 TropEHE
M 61 + 2.5 JEOK Ak Bk SR NIRAEAE Ak, AR — AN L3 BESR I . R B RE ) e/ O 3 B
PuBEEEE I LA . T EPUESEE N T 5 SVEEE KT SO R 2 90 R R .

ezt R, PN 5 AR AT T SRTBCE A PO B4R 15.8 + 0.1 2K 25 3R
MR EE . AR —dET.

Bk A, 4835 . T M/ Bt M B AR/ T 18 2K i [RAE I s )
K RO B B LS TE AP T (A6 e, B5 R T BEBMIN R, 7R 28 — AN b B R4
N L5 JERIFD . BrERRERt T, EBHBLLT =R —:
(a)  Jhnpy/iERS] 13 + 0.78 T4

RZER NI BERAR Code: AB-AB-131-a
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(b)  HSHHEE FRFEED 100 Z4K; 5%
() HARTEIE P JE 4R E FE 1) 50%8% DA .
— HIRBERKE 1. HE TR 100 2Z(ReEL, sif A 2 /08 R B 50%, BT fRkRE

VAR
PRI B2 P I M B B ) TRt o L T0/ASE T TR PRSI, MCH PR R T T o BRI T RS I M5 il
e LT [ i o

AN A B R R R — R iR RS AR S 8¢ 6 /N o B8 A P 2 TR AR Al A
T P RS B2 i RS AT
TR AU ERAE RSN SR AT 170°C,  Jf BAERERIE AR T AR K5 6 /N ok, o
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERH
78 P R IAT A 2B 1 e W) B KRR 78 R AR R % o 6 R /N R IS 2 R
(a) & W Fe B L AN KT 18 AR, a6 0 i /0 HEL s N2 FEL L e K7 R R ) A £ B
22 R N
(b) il R Fe L L KT 18 AR, a6 A /) H s S D9 e R 78 R LS ) 1.2 o
BRI NAEPA IR B T AT, #EAT RIS IS TR N2y 24 /N .
FER] 78 o AR IR AR R AR J5 7 RN A, oK.

T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.

power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
T.8 il

BN RS NAE I EEIR T 5 12 AR B L U R R AR 4 F A 55T M) 32 R 2 72 R R KT F HL AR R 2%
PR SRR

W 2 R /NN RE (B ) PR BEL Sy 5 i FE AR BB, THBREAS H 4 e B B U PR FRL EAT
SRR, TR R NN N AT LA E 2 B PR AT Rk g0 R (2285) «

TR JE AL BT 7 L S TE RS R AR 5 7 RN TCARE, TGk

RZER NI BERAR Code: AB-AB-131-a
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7. TEST PROCEDURE i 2%

Marking 45440

v

Pretreatment Tiifh 3

v
v v v v

B1~-B4, B5~B8 C1-C5, C6~C10 B9~B12, B13~B16 C11~C20, C21~C30

v

Altitude simulation

RRERL]
v

Thermal test

it v v
v
v Overcharge Forced discharge
Crush ${ & A i
uiis |
Vibration #Ez) TR A ) T FRL

v

Shock it

v

External short circuit
AR

¢ v 4 v

'

Analysis AL B

ARYNZIEENIRBERAE Code: AB-AB-131-a
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8. DATA i HE

T.1 Altitude simulation 7= A4

Page 11 of
%11 7 3k

o
pail

No. Pre-test JIiR Al After test Il )5 Mass | Voltage | Whether leakage,
U5 Mass | Voltage Mass Voltage loss loss venting,
i & HL i g | RETH | BETR disassembly,
w@ | v | @ | ke | ) OO | quntilve, gstv/N)
(USB-A) (USB-A) HEBkE, HS, %
R, BRI K G
145
Bl 6789.56 | 5.209 | 6789.06 | 5.208 0.01 0.02 N
B2 6794.45 | 5.233 | 679295 | 5.233 0.02 0.00 N
B3 6790.89 | 5.217 | 6790.39 | 5.216 0.01 0.02 N
B4 6787.20 | 5.234 | 6786.20 | 5.234 0.01 0.00 N
B5 6792.03 | 5.218 | 6792.03 | 5.217 0.00 0.02 N
B6 6794.92 | 5226 | 6794.42 | 5.225 0.01 0.02 N
B7 6794.41 | 5223 | 6794.41 | 5.222 0.00 0.02 N
B8 6788.57 | 5.202 | 6787.07 | 5.201 0.02 0.02 N
T.2 Thermal test #uljiz
No. Pre-test il After test iR 5 Mass Voltage | Whether leakage,
s Mass Voltage Mass Voltage loss Loss venting,
R g e HE | ETH | HETH disassefmbéy,/ )
S N (%) (%) rupture, fire (Y/N
(@) aﬁgg Q) aﬁgg HRER, HS
R, BERARE K
1)
Bl 6789.06 | 5.208 | 6787.02 | 5.187 0.03 0.40 N
B2 6792.95 | 5.233 | 679159 | 5213 0.02 0.38 N
B3 6790.39 | 5.216 | 6789.03 | 5.197 0.02 0.36 N
B4 6786.20 | 5.234 | 6784.16 | 5.216 0.03 0.34 N
B5 6792.03 | 5.217 | 6791.35 | 5.200 0.01 0.33 N
B6 6794.42 | 5.225 | 6793.06 | 5.207 0.02 0.34 N
B7 6794.41 | 5.222 | 6793.05 | 5.202 0.02 0.38 N
B8 6787.07 | 5201 | 6785.03 | 5.183 0.03 0.35 N

Code: AB-AB-131-a

A= BRI BRAE

(\!\, Hotline
& ) 400-0c

www.anbotek.com.cn
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- SEE/ TR % 12 m0 L 16 W
T.3 Vibration #Ez)
No. Pre-test JIiR Al After test Wi )5 Mass | Voltage | Whether leakage,
%n's Mass | Voltage Mass Voltage loss Loss venting,
FRE L R L JiET | BETH disassembly,
W@ | V) | F@ | kv | O (%) ruptuigadre (Y/N)
(USB-A) (USB-A) By, #5, ®
1, BERAIE K G
I%5)
Bl 6787.02 5.187 6786.52 5.186 0.01 0.02 N
B2 6791.59 5.213 6790.09 5.213 0.02 0.00 N
B3 6789.03 5.197 6789.03 5.196 0.00 0.02 N
B4 6784.16 5.216 6783.66 5.216 0.01 0.00 N
B5 6791.35 5.200 6791.35 5.199 0.00 0.02 N
B6 6793.06 5.207 6792.56 5.207 0.01 0.00 N
B7 6793.05 5.202 6791.55 5.201 0.02 0.02 N
B8 6785.03 5.183 6783.53 5.182 0.02 0.02 N
T.4 Shock i
Peak acceleration: 121.8 gn, Pulse duration: 6 ms
WM Nk E: 121.8 gns  AKOFINHE]: 6 ms
No. Pre-test Il iy After test Wik )5 Mass | Voltage | Whether leakage,
T Mass Voltage Mass Voltage loss Loss venting,
RE 1 EE H & JRETH | RS disassembly,
e | KRV | @ | ke | 8 (%) rupiure, fire Q8K
(USB-A) (USB-A) ﬁ%/’;/ﬁ’ }3”5%’ ﬁ#“
1, R K 2
1)
Bl 6786.52 5.186 6786.02 5.185 0.01 0.02 N
B2 6790.09 5.213 6788.59 5.213 0.02 0.00 N
B3 6789.03 5.196 6789.03 5.195 0.00 0.02 N
B4 6783.66 5.216 6783.16 5.216 0.01 0.00 N
B5 6791.35 5.199 6791.35 5.198 0.00 0.02 N
B6 6792.56 5.207 6791.06 5.206 0.02 0.02 N
B7 6791.55 5.201 6791.55 5.201 0.00 0.00 N
B8 6783.53 5.182 6782.03 5.181 0.02 0.02 N

Code: AB-AB-131-a

A= BRI BRAE

(\!\, Hotline
& ) 400-0c

www.anbotek.com.cn
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- SEE/ TR % 13 7 3L 16 1T
T.5 External short circuit #1555 2%
No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
It e B BIChA, B, K BI)
(USB-A)
Bl 57.3 N
B2 57.3 N
B3 57.1 N
B4 57.1 N
B5 57.2 N
B6 57.8 N
B7 57.8 N
B8 57.6 N
T.6 Crush #)&
No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
I e 5 AfifE, Ak GRS
C1 23.6 N
Cc2 23.6 N
C3 22.9 N
C4 22.4 N
C5 22.7 N
C6 23.9 N
c7 23.0 N
C8 23.6 N
C9 22.6 N
C10 22.2 N
T.7 Overcharge i & 75 /1
No. %5 Whether disassembly, fire (Y/N)
AT, #k G
B9 N
B10 N
B11 N
B12 N
B13 N
B14 N
B15 N
B16 N

Code: AB-AB-131-a

2 »\ Hotline
o7 ) oo

100-003-0500

www.anbotek.com.cn

AP v e VY 4

N



Anbotek

Product Safety

Report No.: 182711C400072101 Page 14 of 16
- SEE/ TR % 14 00 3k 16 It

T.8 Forced discharge 7 il Ji H,

No. %5 Whether disassembly, fire (Y/N)
BLE, Ek (RIf)

Cl1
Cl12
C13
Cl14
C15
C16
C17
C18
C19
C20
C21
C22
C23
C24
C25
C26
c27
C28
C29
C30

Z\Z|\Z|1Z|1Z|1Z|Z|Z|1Z|1Z|1Z|1Z|1Z|1Z2|1Z2|1Z2|1Z2Z2|Z2|Z2

RZEE NP ERAR Code: AB-AB-131-a

s <o 1A 3 iy i

Mhtk: IHRARYIT

e ERE =T XA MZESR /, Hotline
(EE : (86) 0755-26066021 2_/ 400-003-0500
www.anbotek.com.cn
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9. PHOTOS OF THE SAMPLE #¢ /il

Battery Hiith

Portable Power Station

Model: FP&00B

Rated Capacity: 560Wh

Battery Capaclty: 22.4V=25000mAh

AC Input: 220-240V~50Hz(3A Max)

MPPT Input: 12-55V=12A(Car Port/Solar Energy)

AC OQutput: 230V~ 50Hz,600W(Waveform:Pure Sine Wave)

Type-C1 Output: 5V=3A,9V=3A,12V=3A,15V=3A,20V=5A(100W Max)

Type-C2Z Output: 5V=3A9V=3A12V=2 54 15V=2420V="1.5A(30W Max}

USE-A1/A2 Qutput: 5V=3A9=2412V=15A

DC5521x2/Cigarette Lighter Output: 12V=10A(120W Max) YYMMDD
Charge Temperature: 32-104°F(0-40°C) MADE IN CHINA
Discharge Temperature: 14-113F(-10-45C)

Total Power: S00W

Cell Hi:t5

8 91011121314151617181920212223242526

51011121314 1516 1718192

RZEENIRRERAR Code: AB-AB-131-a
it HEARNTERRE S HERRE = T KAGMNESR @ Hotline
(86) 0755-26066126 {EE : (86) 0755-26066021 4 400-003-0500

f: service@anbotek.com www.anbotek.com.cn
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DECLARATION
= H

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
M2 3 Bea B GRIAPRET ) (CB7hiEiT1) 38.37%

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
DAASEIS % s IRYI 22 A I 13 A R A 7]
Hibk: JTARA RN FE % X P 2 i 5 — I X ARRIURE 2R

3. This report shall not be revised and deleted.
AR A BB AR

4. The test results presented in this report are only relevant to the test sample.
At I i 4 R AY 5 B A R

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR FERGARIN LRI A R~ F] B E e ol AR FEL. 52

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BrAEA S H, 75 M TCIRII 2 A I I A0 A FR A =) 5 T fL A i 5 A3 0 =l
-- End of report --
- LR -
A= EENRNERAE Code: AB-AB-131-a
itk REARYN T ERE RS E R E = T RAR NS »\ Hotline
# ‘ (EE . (86) 0755- zxs“,n'njsn‘;g: @ 400-003-0500

www.anbotek.com.cn
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